\\\\////Eglollﬁlgl'égfm

715-393-4458

L= EE

SOIL PROCESSOR

Tractor Version Parts



1401 133HS 37v0S
Q@3an0YddY
LEL] "ON OMa 'ONWOSH | 3AS RET IVIH3LVIN
vO ol ¥=SAN39
Alquisssy Jojdey Jojoel| T =XXX
@3axN03HO
. F=XX'
uo)sd
I e | vz OMA | SMOTIOH S 3dV SIONVHITOL
9717 3uswdinb3 osloN alva NMYSa d3LON 3IS|IMY3IHLO SSTTNN
Rawsssy Jojoy
@
%
.W\& Aawassy youH
N <\
fawessy sse) ureyo u/,v —
Alqwassy JapugAD *pAH
aupeAL( Jojoel|
Q@3aN0HddY

J1va NOJLd[d40s3a N3d aANOZ

SNOISINIYH




1401 133HS ERZel
Q3N0YddY
JEN *ON OMa "'ONWOS4 | 3418 REI| IVIHELVIN
VO ol F=SAN3d
A193SSVY d3INITAD JIMNVHAAH HO10VdLl F =000
a3x%03HO
. F=XX
uoyss
e e | bz OMA | SMOTIOH SV 3V SIONVYITOL
077 Juswdinb3 940N 3va NMYRQ Q3LON 3SIMYIHLO SSTINN

d3nodddv

J1va

NOILd[40s3a

N3d

aANOZ

SNOISINIYH




Item #

N oo bW N

Tractor Hydraulic Cylinder Assembly

Part Number QrTYy Description
NE-110002 1 Hyd Cyl. 2"bore 6" stroke
NE-110031 1 Hyd Cyl pin 1"
NE-300005 1 Hyd Cyl Pivot Tube
AC226 1 Hex Bolt 1/2-13 x 6.5 Gr5
CGO030 1 Nylock Nut 1/2-13
NE-110047 2 Hyd Hose 1/4 x 72" -3/8npt male, 1/2npt male
NE-110020 2 Pioneer male 1/2npt



1401

133HS 37v0S
Q@3an0YddY
] "ON OMd 'ONWOSH | 3AS 94N AVId3LVIN
vo .} F=SaN3g
AT9INISSY HO10Y T XXX
@3axN03HO
. F=XX'
uo)ss,
I s | vziouL OMA | SMOTIOH SV 3V SIONVYITOL
277 Juswdinb3 oaloN alva NMYSa 310N 3IS|IMHIHLO SSTTINN
Q@3aN0HddY alva

NOJLd[¥0s3a

N3d

aANOZ

SNOISINIYH




Item #

4ft
X=4
Y=48

Rotor Assembly

Part Number QTY Description
NE-800000-X 1 Rotor Welded complete
RPR5 Y Agressor Tooth, Weld on

Rotor Length=X (ft length)
Y=number teeth

5ft 6ft 7t 8ft 9FT
X=5 X=6 X=7 X=8 X=9
Y=60 Y=72 =84 Y=96 Y=108
10ft 12ft
X=10 X=12

Y=120

Y=144



1401 133HS ERZel
a3IN0HddY
AT *ON 9Ma 'ONWOS4 | 3AS O IVIHILVIN
vO o} ¥=SAN39
Ajqwiessy ase) uleyd Jojoel) 1oedwo
19 A" Q uleyp Joyed] i 0 F XXX
a3ax®oaHo
¢ F=XX"
uoj}ss,
I e | vzeiol OMN | SMOTIOH SY 34V SIONVHITOL
977 wswdinb3 2su0N 3lva NMVYa d31ON ISIMHIHLO SSTTINN

Ll
8l

d3nodddv

J1va

NOJLd[¥0s3a

N3d

aANOZ

SNOISINIYH




Compact Tractor Chain Case Assembly

Part Number
NE-100001-37
Al650040
NE-100001-8
Al650040
NE-100001-7
Al650040
NE-100001-42
AC205
CG030
NE-100001-20
AG209
NE-100001-24
NE-100001-23
CG024
BF352
AG209
NE-100001-20
NE-100001-18
NE-100001-15
NE-100001-11
A3113
CF106
NE-100001-39
BF564
CG030
NE-100001-14
AC109
CG024
BA5611
CG030
NE-100001-39
NE-100001-53
NE-100001-35
NE-100001
NE-100001-16
NE-100001-21
NE-100001-15
NE-100001-18
NE-100001-10
BF334
NE-100001-54

QTy

N N

[
w

P N R RPRRPRRPRRRRRRERAEDANMMRLRDINDIMNRPRRWRRRPRRRPRRRRERRINNLER

Description
Top Chain Case Cover
Flange Bolt 1/4-28 x 1/2 Gr5
Inspection Cover
Flange Bolt 1/4-28 x 1/2 Gr5
Bottom Chain Case Cover
Flange Bolt 1/4-28 x 1/2 Gr5
Chain Case Shoe
Hex Bolt 1/2-13 x 1 Gr5
Nylock Nut 1/2-13
Washer
Hex Bolt 1/2-20 x 1-1/2 Gr5
Spacer
Compensator Wheel
Nylock Nut 3/8-16
Shoulder Bolt 1/2 x 1-1/2
Hex Bolt 1/2-20 x 1-1/2 Gr5
Washer
Key 3/8 Sq. x 1-1/2
Sprocket #80 14T
Spacer/ Washer
Hex Bolt 3/8-16 x 2-1/2 Gr5 Full Threads
Hex Nut 3/8-16
Flange Bearing 1-1/2 Lock Collar
Carr. Bolt 1/2-13 x 2-1/2 Gr5
Nylock Nut 1/2-13
Lower Bearing Cover
Hex Bolt 3/8-16 x 1-1/2 Gr5
Nylock Nut 3/8-16
Carr. Bolt 1/2-13 x 2 Gr5
Nylock Nut 1/2-13
Flange Bearing 1-1/2 Lock Collar
Crossover Shield Mount
Chain Case Breather
Chain Case
Chain 80H (4.25ft, 51 links)
Chain Maser Link 80H
Sprocket #80 14T
Key 3/8 Sq. x 1-1/2
Chain Tensioner
Shoulder Bolt 3/8 x 1-3/4
Gasket Kit

Note: Nortec Part Number NE-100001-17 may be substituted for NE-100001-39.

NE-100001-17 does not have a lock collar, instead two set screws.



1401 133HS 37v0S
Qa3N0¥ddY
] "ON OMd 'ONWOSH | 3AS 94N AVId3LVIN
vO ol ¥ =SAN39
Ajquiassy ase) uieys Jojoel
19 v QO uleyd Joyoel] F =000
@axo3HO
‘ F=XX"
uo)s9
SN g b en —— oM SMOTIOH SV 34V SIONVHYIT0L
977 wswdinb3 2su0N 3lva NMVYa d31ON ISIMHIHLO SSTTINN
Qa3aN0¥ddY 3iva NOJLd[¥0s3a A3d aNoZ

SNOISINIYH




Item #

© 00N O U b WN B

A D D B D DWW WWWWWWWWNNNDNNNNNNNNRPRRRPRRERRRERRRPR
U b WNEFEPOOOWNODULPAWNROOOLONOUEWNREROOOLONOOUDWNLERELO

Tractor Chain Case Assembly

Part Number
NE-100001-9
Al650040
NE-100001-39
AC209
CGO030
CG024
NE-100001-24
BF352
NE-100001-23
NE-100001-7
Al650040
NE-100001-8
Al650040
NE-100001-42
AC205
CGO030
AG209
NE-100001-20
NE-100001-18
NE-100001-15
BF334
NE-100001-10
A3113
CF106
NE-100001-39
NE-100001-14
BF564
CG030
AC109
CG024
Al650040
NE-100001-22
CG030
BA5611
NE-100001-39
NE-100001-13
NE-100001-35
NE-100001
NE-100001-12
NE-100001-18
NE-100001-15
NE-100001-16
NE-100001-21
NE-100001-11
NE-100001-54

Qry

I e

[y
w

OR R R RPRRPRRPRRPRPRPRPDIMDIMNPLPIIDEDNDPDNRLPRPRPRPRPLPNRLPRLRRPLPRLNNERLDLR

Description
Tractor Top Chain Case Cover
Flange Bolt 1/4-28 x 1/2 Gr5
Flange Bearing 1-1/2 Lock Collar
Hex Bolt 1/2-13 x 1-1/2 Gr5
Nylock Nut 1/2-13
Nylock nut 3/8-16
Spacer
Shoulder Bolt 1/2 x 1-1/2
Compensator Wheel
Bottom Chain Case Cover
Flange Bolt 1/4-28 x 1/2 Gr5
Inspection Cover
Flange Bolt 1/4-28 x 1/2 Gr5
Chain Case Shoe
Hex Bolt 1/2-13 x 1 Gr5
Nylock Nut 1/2-13
Hex Bolt 1/2-20 x 1-1/2 Gr5
Washer
Key 3/8 Sg. x 1-1/2
Sprocket #80 14T
Shoulder Bolt 3/8 x 1-3/4
Chain Tensioner

Hex Bolt 3/8-16 x 2-1/2 Gr5 Full Threads

Hex Nut 3/8-16
Flange Bearing 1-1/2 Lock Collar
Lower Bearing Cover
Carr. Bolt 1/2-13 x 2-1/2 Gr5
Nylock Nut 1/2-13
Hex Bolt 3/8-16 x 1-1/2 Gr5
Nylock Nut 3/8-16
Flange Bolt 1/4-28 x 1/2 Gr5
Chain Case PTO Cover
Nylock Nut 1/2-13
Carr. Bolt 1/2-13 x 2 Gr5
Flange Bearing 1-1/2 Lock Collar
Chain Case PTO Cover Mount
Chain Case Breather
Chain Case
chain case tractor top shaft
Key 3/8 Sq. x 1-1/2
Sprocket #80 14T
Chain 80H (4.25ft, 51 links)
Chain Maser Link 80H
Spacer/ Washer
Gasket Kit

Note: Nortec Part Number NE-100001-17 may be substituted for NE-100001-39.

NE-100001-17 does not have a lock collar, instead two set screws.



1401 133HS ERZel
a3nodddv
AT *ON 9Ma 'ONWOSH | 3AS O IVIHILVIN
VO ol F=SAN349
ATdINTFSSY JNVEHL H0L10Vdl 1OVdINOD F =000
d3axo3HD
. F=XX
uojlss,
S s | vzl OMA | SMOTIOH SY 34V SIONVHITOL
O773uswdinb3 ospoN 3iva NMYHA Q3LON ISIMYTHLO SSTTINN

d3nodddv

J1va

NOJLd[¥0s3a

N3d

aANOZ

SNOISINIYH

L
ol




Item #

O 00 NO UV B WN -

R R R R R R R R R R
O 0O NOULL B WNBEFL O

Compact Tractor Frame Assembly

Part Number
NE-440000-X
CG0458
AE476
F0102
FO104
AC223
NE-620000
NE-110032
NE-710000
F0102
NE-700005
NE-100001-39
BA5591
CGO030
NE-600003
CGO030
AC205
NE-600002
NE-610000

Qry

R N0 OOMNPMDIBDMRERNNNMNPMRNRPRPRRENIERPR

Description
Compact Tractor Frame
Nylock Nut 1-8 Gr8
Hex Bolt 1-8 x 6.5 Gr8
Grease Zerk 1/8 NPT Straight
Grease Zerk 1/8 NPT 90°
Hex Bolt 1/2-13 x 5 Gr5
Left Side End Shield
1/2 Bent Pin 4"w/Clip
Tractor Guidwheel Arm
Grease Zerk 1/8 NPT Straight
Compact Guide Wheel Assembly
Flange Bearing 1-1/2 Lock Collar
Carr. Bolt 1/2-13 x 1-1/2 Gr5
Nylock Nut 1/2-13
Shield Lock Pin (1/2")
Nylock Nut 1/2-13
Hex Bolt 1/2-13 x 1 Gr5
Shield Hinge
Right Side End Shield

Standard Machine Length= X

4ft 5ft
X-4 X=5

6ft
X=6



1401 133HS ERZel

[eETYXEE
] "ON OMd 'ONWOSH | 3AS 94N AVId3LVIN
vo o} ¥ =SAN3g
ATNISSY FNVHS HOLOVHL _ .
F =XXX
[€ENBE[TD)
9.YYSIM ‘UOISS ¥ =XX
OMIN SMOTT04 SY 34V SIONVHITOL

1S J9lind LLES
077 uswdinb3 98u0N

veier

NMvVHd

d31ON ISIMHIHLO SSTTINN

d3nodddv J1va NOJLd[d40s3a

N3d

aANOZ

SNOISINIYH

Gl
145

€l

¢l




Item #

O 00 NO UV B WN -

N R R R R RRRRP R R
O VWO NOOLUVL P WDNPELO

Standard Tractor Frame Assembly

Part Number
NE-400000-X
AE477
CG0458
F0102
FO104
AC223
NE-600001
NE-110032
NE-700000
F0102
NE-700004
NE-70006
NE-100001-39
BA5611
CGO030
NE-600003
CGO030
AC205
NE-600002
NE-600000

Qry

R N0 OONDBDNDPDMRNNMNNMNDPDMNRPEPENRRRPRPR

Description
Standard Tractor Frame
Hex Bolt 1-8 x 7.0 Gr8
Nylock Nut 1-8 Gr8
Grease Zerk 1/8 NPT Straight
Grease Zerk 1/8 NPT 90°
Hex Bolt 1/2-13 x 5 Gr5
Left Side End Shield
1/2 Bent Pin 4"w/Clip
Tractor Guidwheel Arm
Grease Zerk 1/8 NPT Straight
Tail Wheel PIN 5/16 x 2.25
Guide Wheel Assembly
Flange Bearing 1-1/2 Lock Collar
Carr. Bolt 1/2-13 x 2 Gr5
Nylock Nut 1/2-13
Shield Lock Pin (1/2")
Nylock Nut 1/2-13
Hex Bolt 1/2-13 x 1 Gr5
Shield Hinge
Right Side End Shield

Standard Machine Length= X

6ft
X=6

71t
X=7



1401 133HS ERZel

[eETYXEE
] "ON OMd 'ONWOSH | 3AS 94N AVId3LVIN
vo o} ¥ =SAN3g
ATNISSY FNVHS HOLOVHL _ .
F =XXX
[€ENBE[TD)
9.YYSIM ‘UOISS ¥ =XX
OMIN SMOTT04 SY 34V SIONVHITOL

1S J9lind LLES
077 uswdinb3 98u0N

veier

NMvVHd

d31ON ISIMHIHLO SSTTINN

d3nodddv J1va NOJLd[d40s3a

N3d

aANOZ

SNOISINIYH

Gl
145

€l

¢l




Item #

O 00NV W WNBR

R R R R R R R R R R
O W N D WN RO

Heavy Duty Tractor Frame Assembly
Part Number QTYy Description

NE-410000-X 1 Heavy Duty Tractor Main Frame
AE477 1 Hex Bolt 1-8 x 7.0 Gr8
CG0458 1 Nylock Nut 1-8 Gr8
F0102 1 Grease Zerk 1/8 NPT Straight
FO104 1 Grease Zerk 1/8 NPT 90°
AC223 2 Hex Bolt 1/2-13 x 5 Gr5
NE-600001 1 Left Side End Shield
NE-110032 4 1/2 Bent Pin 4"w/Clip
NE-700000 2 Tractor Guidwheel Arm
F0102 2 Grease Zerk 1/8 NPT Straight
NE-700004 2 Tail Wheel PIN 5/16 x 2.25
NE-70006 2 Guide Wheel Assembly
NE-100001-39 1 Flange Bearing 1-1/2 Lock Collar
BA5611 4 Carr. Bolt 1/2-13 x 2 Gr5
CG030 4 Nylock Nut 1/2-13
NE-600003 2 Shield Lock Pin (1/2")
CGO030 8 Nylock Nut 1/2-13
AC205 8 Hex Bolt 1/2-13 x 1 Gr5
NE-600002 2 Shield Hinge
NE-600000 1 Right Side End Shield

Heavy Duty Machine Length= X
6ft 7ft 8Ft
X=6 X=7 X=8



1401

133HS Iv0S
Qanodddy
AT *ON 9Ma 'ONWOS4 | 3AS O IVIHILVIN
vO ol F=SAN3d
A19NFSSY dvd TVIHALVIN 4010Vdl F XXX
eENLELD)
¢ F=XX"
uojss
I e | vz OMN | SMOTIOH SY 34V SIONVHITOL
02717 uswdinb3 osuoN 3lva NMVHA d31ON ISIMHIHLO SSTTINN
aanouddy 3iva NOJLd[¥0S3a A3 | 3Noz

SNOISINIYH




Item #

o b WN

Tractor Material Bar Assembly
NE-500000-X

Part Number
NE-500001-X
NE-500003-X
NE-500002-X
NE-500004
BA2591
CG021

QTy

< < N R R R

Description
Skid Material Bar Frame
Material Bar Rubber
Washer Plate
Bar Mount Washer/nut
Carr. Bolt 5/16-18 x 1-1/2 Gr5
Nylock Nut 5/16-18

Machine Length=X

4ft 5ft
X=4 X=5
Y=6 Y=8

Y=Quantity
6ft
X=6
Y=8

7ft 8ft X
X=7 X=8
Y=9 Y=11



1401

133HS 3OS
[eETYXEE
0000¥2=3aN <
] "ON OMd 'ONWOSH | 3AS 94N AVId3LVIN
vo o} ¥ =SAN3g
A19NISSY HOLH | 1VD LOVdINOD — e
F =XXX
[€ENBE[TD)
‘ F=XX"
uo}s9
omvﬂw_B_: n_u:m,m vZ/2/0L OMIN SMOTT04 SY 34V SIONVHITOL
02717 uswdinb3 osuoN 3lva NMVHA d31ON ISIMHIHLO SSTTINN
L
a3anodddy alva

NOJLd[¥0s3a

N3d

aANOZ

SNOISINIYH




Item #

O 00 NOUL B WN -

R R R R R R
v b W NP O

Compact Cat 1 Hitch

NE-240000
Part Number QrTYy Description
NE-240001 1 Compact CAT 1 BEAM
F0102 2 Grease Zerk 1/8 NPT Straight
NE-200008 2 CAT1PIN
NE-200002 1 JACKSTAND
NE-600003 1 Lock Pin (1/2")
NE-240005 1 Compact CAT 1 Left Upright Frame
CG024 4 Nylock nut 3/8-16
AC109 4 Hex Bolt 3/8-16 x 1-1/2 Gr5
NE-200003 2 Cat 1 Rear Strap
NE-240006 3 Compact Cat 1 Upright Spacer
AC217 3 Hex Bolt 1/2-13 x 3.5 Gr5
CG030 3 Nylock nut 1/2-13
NE-240004 1 Compact Cat 1 Right Upright Frame
AC211 4 Hex Bolt 1/2-13 x 2 Gr5
CG039 4 Nylock nut 1/2-13



1401 133HS ERZel
Qa3N0¥ddY
AT *ON 9Ma "ONWOSH | 3as O IVIHILVIN
v .l ¥=SaN3g
A19NFSSY HOLH | 1vDO AYVANVLS —
F=XXX
eENTERTo]
¢ F=XX"
uo)s9
SN g b en —— OMIN' | SMOTIOH SV 34V SIONVYITOL
02717 uswdinb3 osuoN 3lva NMVHA d31ON ISIMHIHLO SSTTINN

d3nodddv J1va NOJLd[d40s3a N3d aANOZ

SNOISINIYH




Item #

O 00 NOUL B WN -

R R R R R R
v b W NP O

STANDARD Cat 1 Hitch

NE-200000
Part Number QrTy Description
NE-200001 1 CAT 1 BEAM
F0102 2 Grease Zerk 1/8 NPT Straight
NE-200008 2 CAT 1 PIN
NE-200002 1 JACKSTAND
NE-600003 1 Lock Pin (1/2")
NE-200005 1 CAT 1 Left Upright Frame
CG024 4 Nylock nut 3/8-16
AC109 4 Hex Bolt 3/8-16 x 1-1/2 Gr5
NE-200003 2 Cat 1 Rear Strap
NE-200006 3 Cat 1 Upright Spacer
AC369 3 Hex Bolt 3/4-10 x 4 Gr5
CG039 3 Nylock nut 3/4-10
NE-200004 1 Cat 1 Right Upright Frame
AC361 4 Hex Bolt 3/4-10 x 2 Gr5
CG039 4 Nylock nut 3/4-10



1401 133HS ERZel

d3anodddv
e *"ON OMa 'ONWOSd | 3As o4 TVIHALIVIN
o .1 F=SaN3g
ATBNISSY HOLIH Z 1vD + 5000
a3amd3aHO
‘ F=XX"
uojss,
I e | vz OMA | SMOTIOH SY 34V SIONVHITOL
077 uswdinb3 osuoN ava NMYXa Q3LON IS|IMYIHLO SSTTINN
|
"
d3anodddy

J1va NOJLd[d40s3a

N3d

aANOZ

SNOISINIYH




Item #

O 00 NOUL B WN -

R R R R R R
v b W NP O

Part Number
NE-210001
F0102
NE-200007
NE-200002
NE-600003
NE-210005
CG024
AC109
NE-210003
NE-210006
AC374
CG039
NE-210004
AC361
CGO039

Cat 2 Hitch

NE-210000
QTy

AP, P WWWNPEEPPRPPEPRPNDNEPRE

Description
CAT 1 BEAM
Grease Zerk 1/8 NPT Straight
Dual Cat 1/Cat 2 Pin
JACKSTAND
Lock Pin (1/2")
CAT 2 Left Upright Frame
Nylock nut 3/8-16
Hex Bolt 3/8-16 x 1-1/2 Gr5
Cat 2 Rear Strap
Cat 2 Upright Spacer
Hex Bolt 3/4-10 x 5-1/2 Gr5
Nylock nut 3/4-10
Cat 2 Right Upright Frame
Hex Bolt 3/4-10 x 2 Gr5
Nylock nut 3/4-10



1401 133HS ERZel
Qa3N0¥ddY
AT *ON 9Ma 'ONWOSH | 3AS O IVIHILVIN
. .l ¥=SaN3g
ANIT1INEA J01dVvd d010Vvdl LOVdINOD F =000
eENTERTo]
. F=XX
uo)s9
omvﬂmw-“,%__sn_ u:%\m/ vZ/2/01 OMIN SMOTTO4 SY 34V STONVHITOL
D77 juswdinb3 ospoN 3iva NMYHA Q3LON ISIMEIHLO SSTTINN

ol

d3nodddv

J1va

NOJLd[¥0s3a

N3d

aANOZ

SNOISINIYH




4FT
5FT
6FT

4FT
SFT
6FT

Item #

O 0O N NN, WN -

N
N B O O O

Part Number
NE-110006
NE-300006

CGO030
SC0680
CG024
AC116
NE-100001-40-4
NE-100001-40-5
NE-100001-40-6
NE-100001-52
Al650040

NE-440006-4

NE-440006-5

NE-440006-6
NE-440005

AC211

Compact Tractor Driveline

Qry

AR PR R ORRRRLRNNDDRR

Description
540 PTO Shaft_Slip Clutch, 34-44.2
Compact Gearbox
Nylock Nut 1/2-13
Stud 1/2-13 x 2
Nylock nut 3/8-16
Hex Bolt 3/8-16 x 3.25 Gr5 Partial THRD
4FT Crossover Shaft
5FT Crossover Shaft
6FT Crossover Shaft
COMPACT COUPLER
Flange Bolt 1/4-28 x 1/2 Gr5
Compact Crossover Shield
Compact Crossover Shield
Compact Crossover Shield
Compact Gearbox PTO Shield
Hex Bolt 1/2-13 x 2 Gr5



1401 133HS ERVAS
Q3n0¥ddv
] "ON OMd 'ONWOSH | 3AS 94N AVId3LVIN
v .l ¥=SaN3g
augaAlq J0joEl
§onlQ JoyoelL F =XXX*
a3n403HO
. F =X
uojss
e e | bz OMA | SMOTIOH SV 3V SIONVYITOL
02717 uswdinb3 osuoN 3lva NMVHA d31ON ISIMHIHLO SSTTINN
Q3n0Uddv alva NOJLd4OS3a A | 3NOZ

SNOISINIYH




6FT
7FT
8SFT

Item #

=

N O v o b wN

Tractor Driveline
Part Number QTY Description

NE-110005 1 540 PTO Shaft, 40.39-51.9
NE-300006 1 STD/HD Gearbox

CG030 4 Nylock Nut 1/2-13

SC0680 4 Stud 1/2-13 x2
NE-110006 1 540 PTO Shaft Slip Clutch **must cut to length**
NE-110006 1 540 PTO Shaft Slip Clutch **must cut to length**
NE-110008 1 540 PTO Shaft Slip Clutch **must cut to length**
NE-300004 1 Gearbox PTO Shield

AC211 4 Hex Bolt 1/2-13 x 2 Gr5



